

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-09-02 19:03:18
Date of Next Testing: 2030-09-01 19:03:18
Product Name: **Polyethylenimine, linear(PEI)**
CAS Number: 9002-98-6
Grades & Purity: Average MW 2500
Lot #: H2628468
SKU #: **P591081**
Version: **1**
Analysis #: **759466**
Storage Temperature: Store at 2-8°C, Argon charged

Parameter	Limit Values	Result
Melting point	75-90 (°C)	88.00000 °C
Average Molecular Weight	2400-2600	2500.00000
Appearance(P591081)	Tan to brown solid	Tan to brown solid



John Su
QA & QC Manager